50 SUPERMOTO 2006 <2006><EU><6001F0>
CYLINDER, CYLINDER HEAD

Pos Part Number Description Additional Text Quantity
5 45130005100 A CYLINDER 50 LC "A" 2002 0.00
5 45130005100 B CYLINDER 50 LC "B" 2002 0.00
5 45130005100 C CYLINDER 50 LC "C" 2002 0.00
6 45130006100 CYLINDER HEAD 50 LC 2002 1.00
7 46030079000 CYLINDERHEADSCR.HH-M7X33 2001 5.00
8 46030036000 O-RING 53,7X1,78 VITON 1.00
9 46030037000 O-RING 94,97X1,78 1.00
10 0015060203 HH COLLAR SCREW M 6X20 WS=8 2.00
12 50230032010 CU-SEAL RING 7,3 X 12X 0,5 5.00
13 46030046000 EXHAUST GASKET 60/65 CCM 1.00
14 45105003100 EXHAUST FLANGE 50 LC 2002 1.00
15 0015060203 HH COLLAR SCREW M 6X20 WS=8 2.00
16 10001020000 HOSE CLAMP GEMI 18-29 2.00
17 45135027000 PRE-FORM HOSE CYL.-W.COVER 1.00
20 10001120000 Hose clamp 25-40 SGT 4 1.00
28 45139028000 BRACKET IGNITI. COIL 50LC 2001 1.00
29 45139128000 COLLAR BUSHING 6,3X8X7,5 2.00
30 0015060303 HH COLLAR SCREW M 6X30 SW=8 LC4, LC4 SM, DUKE 2.00
31 0125060003 WASHER DIN0125-A 6,4 2.00
35 46030035020 CYLINDER BASE GASKET 0,2 MM 0.00
35 46030035050 CYLINDER BASE GASKET 0,5 MM 0.00
49 46030049000 INTAKE VALVE GASKET 1.00
50 45130050000 INLET MANIFOLD 50CCM LC 2001 1.00
51 46030051144 MEMBRANE HOUSING CPL.65SX 2001 1.00
52 46030052000 MEMBRANE LOOSE 60/65 CCM 2.00

2030



54

0985030063

FLAT HEAD SCREW DIN7985-M 3X6

4.00

60

31008060000

rubber grommet D=8mm open

2.00




